DTOMEI 2016478 M60Y03-1

The Engine Specialist

@ @ % @ . INSTALLATION MANUAL

R33 ANYKZIAFZT7AY
R33 HEADLAMP AIR INTAKE

LLES
(PART NUMBER)

663002

k)

R33 RAA512
(APPLICATION) 191>

HAZAREE skkkdokkdokrdkrrk2p

English skskskkskkskkskskskkskkHp

O ZNMIREAEE RCRA THLHMLIZSLY
OHEBHEDORTIIRMEMELAHE THELZSW

O FFERLRLIREL TS
ORFEEHRTRYMTESNAHBERIIAEEZLT BEHRABIELIZSL

TOMEIRLZDBEWVNLIFHYMNESTEWVET,

IVOUFaA—ZUTEBLT. B AZEROEBE. TV U IIL—AREBEDZEEZ(TEN
RKEDAVT—IITHRBETT AYRSACITAUT—IIE, F5LI=EREIVTT B0,
HRATADETRAZEEIVSVIL—LIZELIMTT,
L—REHEOR—RFZMELTERELLEZSLY,

Please carefully read this manual prior to installation.

Please also refer to the NISSAN Service Manual with this Manual.

After the installation has been completed please keep this manual for future reference.
If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

With high levels of engine tuning, high horse power requires more air intake that is not affected
by the high heat from the engine bay.

This headlight air intake duct helps reduce the engine bays heat from affecting the intake air
temperature, by allowing a direct feed of fresh air straight into the engine.

This product is designed specifically for off road race purposes only.




Azs

BARIESEHRHERATYT, U—Fyr OB SFHEINI-0—ZARIZR>THEAL TS,

BAROEEICKYERDAYRS U THRBEETELKRYET . RIS TET T AHRBREICR > THEELEELY,

B ECTHERATHEEMAENREENKDONEIRTYT  £=. ZETHELAET,

BEBEFRHEVSERARICAVNSE, BUMTIEER OIEE 2 (T2 HLIH.
FEDOES-EEBTERBLTIZEL,

ERYMF ORI, BELTELREEFZFRALGVETNIZOENYBIRTT,

BT HEBSEORKTIIEBEREDIBRICHVDEBEET TS,

MIEELEZERMUNANOBRYMSFIFIETEERA BELLERUSNMCRYM FEERBHEEET .

AR BIUVEBARKEHIEBELET,
WG OB OERICITERICAEMZHENTESWD, RERIETIBANHYET,
BERILNMENLILOFERNT IBESNZMLI TRED AT TS, MLIEFLHENERILEDRARY
WERTIENALIHYET,

BEEREIVHECKRLTREREEZEAL. TIE#FERATIEL. REICIEHHEEL TR,
FRPEGEHSRABHEEATHYETOT. NI, BEFERIEF. REAT R PEIRIZEFERL.
REMEEEZRBEL T,

BARIIELFICENT, BEICERVYERRLTEYETHA MYMERICL->TIE, FEDIIUT IV,
FEESICENHIZLLHY . MINDLEIZLIEENHYET , BEDRNDTRITITEITL.
WEIZIGCTREL TSy rOMIEERKL TIES0Y,

BE R MTOBRCEBREAZMAFTET L BEBLETOTHMEEL TS,

BT EFEERELTHLBEL TS, ARERAICT LO—MLEZERELTEYETH.

FERFITHRENARWNES, EhWOHEAYVET, FTROFIETEBL TS,

(B FIE]
1 BEITECTNATIESD, £ EIFETS,
(fRAt+. INTREICERH> TG, BIBL-ERTIEC O ITETBIEL TS, )
LEE#320~600DftKR—/A—T+RKHAELET 5,
EEDFEN, MRNEFRT 5.
Y—ID1—H—FTTRYEERT 5.
BU. £EZ#320~600DfH{ K R—/\—T+nKHEET 5,
T EIFICREEZERT S,

WEIZIELTYYVY—TLERYT S,
(A1) IN—ILFGF V) —TLEEYL TS, )

8 24BFMRICOV/IIURTEEHITS,

N o a b~ 0N

ERICLEGTIRE

KEDBRYMFIFIZIETRABETT,

CIVUURERIE—K NURYRyA— - BIEEEE

B EniE Rk FUrDEIZETFREOEDAA>TNET . ( ) RIEHE.

ANYRSART—ORIK (1) Jyie— M6 (2)
IS4y A (1) “Jyiw— M5 (2)

IS4 vykB (1)
RILk M6 (2)
“7RJILk M5 (2)
Fyk M6 (1)
vk M5 (2)

AT T Iy r— M6 (1)
R T Iy w— M5 (2)
YRyk ©3.2 (4)

3L (1)




sl
Oz

TYNT S K
(ZHE | @)
Z—2TpARF— ' -
(&% @) i ( /

7Yy 7 (48)

JOL RFUR \_{/ e

@7z —7aFs4—70 0k

L ogay \R7YXTF RGR)
(68) mHR7Ya2—(3%)

)

"k'

mﬁxnuzxr////i/§' - & BHFLE2E)

=
XFY >y Ol
(5 @) BUAFHFIL b (2 %)

O~y

T
|
v
(A

Fv (2@




Y {17

Aiz=s
WSRO R E TR T I BEZ RO =& RERHL TS,
FOB, BWEICKHRLTRAT—2ERIE TS,

DANYRSUTEYSAM TS yrERYHNT,

o B F

S RISy b

QAT r b ERBDT S yN eI 7 A T—IIZBY T 5,
QI LZEHYF1T5,

2 (JS—=I)
[ZYIIZERY{FITS] ATYvG Iy y— (M6)
v bk (M6)

\@/

R k(MB)

(/—=JL)

Tyx— (M6) FILE (M86)
Hik F (RB) Tyr— (M6)
Ry b~

=

SA4EIST Yk

.%t
RILE (M5) RIYUEF Ty e— (M5)

Tyl xr— (M5) Fv bk (M5)



/A cauTion

M This product is designed for competition used ONLY. Not to be used on public roads.

B This product is strictly for off road race use as it will replace the left side headlight.

B This product will change the safety characteristics of the car and should not be used on public roads.

Doing so may break your local laws.

B This product is to be fitted with the correct tools, protective & safety equipment. Failure to do so can lead

to possible work hazards.

B This product is to be fitted by an experienced professional in a fully equipped workshop.

B Refer to the vehicles original workshop service manual when disassembling the engine.

B This product was specifically designed to be application specific. This is not a universal product.

If installed on any other vehicles/engines, this product may sustain damage and/or cause engine failure.

H Do not use excessive force when removing and installing parts. As this may cause damage to the parts

and related components.

B Use a torque wrench to get the correct torque settings when tigthening the each bolt. Doing so will prevent

bolts from breaking, loosening or coming undone.

Bl Wear safety protective equipment and use the correct tools when working.

FRP (Fiberglass) products will have loose bits of glass fiber which can come loose. It is highly recommended to
wear the correct safety work gloves, safety glasses and dust mask when working.

B Each car may vary in slight fitting differences due to a number of factors. This is when you will need to make
the necessary adjustments to the part for the correct clearances and surface corrections before painting the
product. Also make sure to test fit the product before painting to be sure that it will fit well. Take care when
working with this product to avoid damaging it.

B Treat this product the same as you would with other panels on your car. Apply the base coat, paint and surface
finish to match your car. When the gel coating on the product is good, the paint finish will be good.

[ APPLICATION PROCEDURE ]

1 Finish the part to suit your car. Use putty to fill gaps if needed.
(There may be some surface blemishes from the manufacturing process or from
transportation, so correct these now when possible).

2 Use a fine grit water—resistant sandpaper, i.e. #320—600

3 Clean the part well to remove any dirt or unwanted oil on the surface.

4  Apply primer on the surface.

5 Use a water—resistance 320-600 grit sand paper to smooth the surface.
6 Paint the part and finish it properly.

7 Apply any clear coating as desired.
(Appply your overcoat to clear metallic on/or pearl paints)

8 Allow it to settle and dry over a 24 hour period.

REQUIRED TOOLS These are the required tools for the installation.

*General Engine Maintenance Tools +Hand Riveter *Installation Manual

KIT CONTENTS Please check that your kit contains the following parts. Quantity is shown in ().

*Headlight Intake (1) *Washer M6 (2)
-Bracket A (1) -Washer M5 (2)
*Bracket B (1) *Spring Washer M6 (1)
*Bolt M6 (2) *Spring Washer M5 (2)
*Bolt M5 (2) *Rivet ©3.2 (4)

*Nut M6 (1) Rubber (1)

*Nut M5 (2)




REMOVAL

@ GRILL

Grill Bracket
{One on each side)
Turn Fastener 4

Front Grill

@ FRONT FENDER PROTECTOR

Mounting Bolt (x2) E——- Mounting Bolt (x2)

Spring Mut th]-L‘ Mounting Bolt (x2)

@ HEAD LIGHT




INSTALLATION

A\ cauTion

B After confirming the mounting position, temporarily tighten the part in place with clamps.
Bend the brackets into shape if required.

(D Remove the bracket from the headlight.

Headlight

@ Install the light bracket and the air intake’s bracket.

@) Fit the rubber.

Clip [Stock)
[To fix the grill] Spring Washer (MG)
/

Bolt (M6)
(Stock)

Washer (MG)
Bolt (MG)
Bolt (MG) _ . Washer (M)

Rubber

Light Bracket

Spring Washer (M5)
Washer (M5) MNut (M5)



TOMEI POWERED ic.
BARH HE/NT—F

T194-0004 HEAETHTEERIS—4—27
TEL: 042—795—8411 ({%)
FAX: 042—799—7851

http://www.tomei-p.co.jp

COEGIZEAHIIY AT, 2 E LD BRI LEEABRELLET,
BEXEME: A~ (HRE. EXFHEZFRRO9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

RISAYRSALITAT—VHKERBAZE 20165%F7H M60Y03-1
R33 HEADLIGHT AIR INTAKE INSTALLATION MANUAL 2016. 7 M60Y03-1



